FWR]J

Adaptation in the Face of Adversity: The
Persistent Trend of Membranes in Water Reuse

Jennifer Ribotti and James Christopher

heprocessof desalination with membrane

technology was first used to make

potable drinking water from seawater in
the 1960s. Since then, membrane treatment has
benefited from several technological advances in
membrane process design. These advances have
made membrane treatment a more affordable
technology for many water utilities. This is of
great importance, as diminishing water supply
resources and increased regulatory limitations
are leaving water utilities with a limited number
of alternatives.

As alternative technologies are pilot-tested
for potable reuse, which focuses on the treatment
[...]
One aspect of treating wastewater and reclaimed
water for potable reuse is that it encompasses
three main driving factors, which, when applied
to the implementation of potable reuse, has led
to its growth in an exponential fashion.

1) Public perception of potable reuse has
driven technologies to be able to treat for
contaminants down to levels undetectable
by outpaced laboratory methods; however,
as new and rarer contaminants are
discovered, membrane technology has
already demonstrated its ability to have
removed many of these contaminants (i.e.,
perfluoroalkyl substances).

2) Diminishing water supplies and drought have
driven utilities to implement technologies
that have been proven in an effort to expedite
the production of a safe, reliable drinking
water supply source. This has led to a baseline
expectation of the water quality anticipated
from a potable reuse treatment train (i.e.,
equal to or exceeding potable drinking water
standards). For example, in California, the
state division of drinking water controls
pathogens and requires a multibarrier
design in groundwater replenishment reuse
systems by requiring that the recycled
municipal wastewater treatment achieves
at least 12-log reduction of enteric viruses,
10-log Cryptosporidium oocyst reduction,
and 10-log Giardia cyst reduction (see Cal.
Code Reg. tit. 22 § 60320.108, 60320.208),
which equates to a minimum of 99.99999999
percent removal.

3) The race for applying proven membrane
technologies for potable reuse in the U.S. (and
new ones, such as ceramic membranes) has
led manufacturers to think innovatively and
cost-effectively. Advancements in membrane
technology include membrane materials,
coatings, and manufacturing methods.

Many potable reuse demonstration
systems in the U.S. have applied UF, RO, or NF
Continued on page 34



Continued from page 32

membrane treatment in a variety of process
configurations. The UF is commonly utilized as
the first-treatment barrier in the full advanced
treatment (FAT) train, generally followed by
RO or NF membrane treatment (Figure 1). In
one groundwater replenishment application
in Florida, UF membrane technology was
utilized for post-treatment of purified water for
mitigation of dissolved oxygen (DO).

Most potable reuse demonstration plant
capacities are greater than or equal to about
0.1 mil gal per day (mgd), or equivalently, ~70
gal per minute (gpm). The largest potable reuse

Figure 2.
Silicon Valley
Advanced
Water
Purification
Center
Microfiltration
Process
(courtesy of
Santa Clara
Valley Water
District, 2015)

demonstration facility (8 mgd) is run by the
Santa Clara Valley Water District (SCVWD)
and is known as the Silicon Valley Advanced
Water Purification Center (SVAWPC), which
uses the FAT train for nonpotable purposes. Its
microfiltration process is shown in Figure 2.
The flow of 0.1 mgd (~70 gpm) is a
significant threshold value for demonstration of
RO/NF-based treatment trains, since 70 gpm is
the approximate flow produced by a full-scale
(8-in.-diameter element) two-stage RO/NF
membrane system. Both Miami-Dade County
and City of El Paso (Texas) had pilot systems
with multiple parallel 4-in.-diameter RO/NF

-

"N

.

Santa Clara Valley Water District

80

Jacksonville Electric Authority (Proposed)

Hampton Road Sanitation District

1 1.0

City of San Diego

Denver Water

City of Daytona Beach

0.20

Miami-Dade County

Large Deep Bed Filters Followed by
Smaller Memb Fllters

City of El Paso
City of West Paim Beach

= 0.14

Padre Dam MWD

City of Tampa

0.10

City of Ventura

Monterey County

Jacksonville Electric Authority

City of Altamonte Springs

) 0,029 (20 GPM)

City of Clearwater
Town of Davie

Hampton Road Sanitation District
City of Pembroke Pines

Upper San Gabriel Valley MWD
City of Tucson

City of Sunrise

City of Plantation sess—

Orange County, AL

Gwinnett County TR AR TR T

City of Hollywood =
2 0.0086 (6 GPM)

Hillsborough County  E—
Clean Water Services mmm

0.001

Key
Demonstration =
Plot =

Tested NF/RO Barrier
2  Dud Not Test NF/RO Barrier

0.1 1 10
System Capacity (MGD)

Figure 3. Potable Reuse Pilot and Demonstration Systems in the United States (2018)°

34 April 2021 « Florida Water Resources Journal

skids; however, both systems had large, deep bed
denitrifying filters at the front of the train, which
led to the system capacities being above 0.1 mgd.

Amongthe 26 potable reuse tests conducted
using RO/NF membranes that were evaluated
when this article was written, most systems (19,
or 73 percent) used 4-in.-diameter membranes,
three (12 percent) used 2.5-in.-diameter
membranes, and four (15 percent) used 8-in.-
diameter membranes. Use of smaller-diameter
RO/NF membranes is usually preferred in pilot/
demonstration programs to reduce program
costs, reduce system footprint, and simplify
operations; however, some demonstration
systems that have implemented full-scale
membranes have helped provide operations
staff (with little to no membrane experience)
the opportunity to operate and maintain a full-
size RO/NF skid.

Since the water quality performance of
4-in.-diameter membranes are well-established
in a variety of applications, as comparable to
full-size 8-in. membranes, many utilities choose
to use 4-in. membranes and invest the cost
savings in enhanced water quality sampling,
online instrumentation and monitoring, and
other program priorities.

Pilot/Demonstration Applications

Florida has been a hot spot for testing of
potable reuse, with more than a dozen utilities
having conducted pilots or demonstrations at
the time this article was written. While many of
these projects focused on indirect potable reuse
(IPR), utilities are increasingly viewing direct
potable reuse (DPR) as a potentially viable
alternative water supply.

Florida utilities actively evaluating potable
reuse (at the time of this article’s writing) include
Hillsborough County, City of Daytona Beach,
City of Altamonte Springs, City of Clearwater,
Jacksonville Electric Authority (JEA), and
others. Previous pilot studies focusing on IPR
applications may have limited applicability
for the more stringent requirements of DPR,
since DPR facilities do not have the margin
for process upsets that a large environmental
buffer provides to IPR facilities; therefore, it has
become a priority for DPR testing programs to
accumulate an extensive body of monitoring
data that can be used as a basis of discussion
with regulators for setting performance and
treatment redundancy requirements for the
implementation of future full-scale DPR
systems.

For brevity, Figure 3 shows the capacity
of 28 potable reuse test systems across the
U.S. (at the time of this article’s writing) from
the past 30 years (log-scale). The shading of
the capacity bars indicates whether the pilot/
demonstration system tested RO or NF as part



of the multibarrier treatment process. If the
system did not, it's a good indicator that the
FAT process was not tested. It’s noted that 21 of
the 28 systems utilized RO or NF as a treatment
barrier.

Full-Scale Applications

Each full-scale potable reuse program
involved the selection of an advanced water
treatment train to achieve specific water quality
goals set by regulations or other operational
requirements. Table 1 includes a summary of
potable reuse treatment trains, capacities, and
major process selection factors.

In general, project treatment process
selection in California was largely governed
by Title 22 Groundwater Replenishment -
Subsurface Application rules, which went
into effect in 2014, though prior projects were
permitted to a similar level of quality. These
regulations require the use of RO and a ultraviolet
(UV)/advanced oxidation process (AOP) for
subsurface injection. Most California projects
dispose of their RO concentrate by discharge to
a wastewater treatment plant ocean outfall.

microfiltration (MF) and RO, and either UV
or UV/AOP?. Both projects also had a brackish
river available for RO concentrate disposal.

Select Membrane Technology
Case Studies in Florida

The City of Clearwater, Hillsborough
County, and City of Daytona Beach have all
investigated, implemented, and operated either
a pilot or demonstration facility, with advanced
treatment technologies, in an effort to address
their own unique water supply challenges.
¢ The City of Clearwater recently completed
the design of a full-scale advanced water
purification treatment facility, which
included three different membrane
technologies at the full-scale level, including
UF, RO, and UF membrane contactors for
IPR. All membrane technologies were pilot-
tested for one year in 2013.

¢ The City of Daytona Beach is investigating
UE, as well as both RO and NF technologies,
at the demonstration level.

¢ Hillsborough County investigated UF

well as RO, for a unique, small-scale DPR
application, the first in Florida.

First-Treatment Barrier (and Post-Treatment)
Performance: Ultrafiltration/Microfiltration

Both MF and UF are typically used as the
first-treatment barrier due to their ability to
produce waters extremely low in suspended
solids and turbidity. This low-pressure filtration
process is used in the potable reuse treatment
train as a pretreatment step to the second
barrier in the process. They are attributed
with high-removal efficiencies of microbial
pathogens, suspended solids, or particles, and
to a lesser extent, organic colloids. Membranes
for UF are typically provided as a flat-sheet or
hollow-fiber configuration. Common materials
include polyvinylidene fluoride (PVDEF) and,
less commonly, polyethersulfone (PES). As
mentioned earlier, ceramic membranes are
becoming increasingly relevant in the potable
reuse market.

The integrity of a UF/MF system can be
confirmed daily via a pressure decay test (PDT),
allowing cyst removal disinfection credits to be

Processes in Texas for DPR employed using submerged membrane technology, as Continued on page 36
Table 1. Full-Scale Potable Reuse Facilities With Advanced Water Treatment (2018)3
Sponsor State  Facility/Project Name Type Treatment Year Started Capacity (mgd)
Sanitation Districts of CA Seawater Intrusion Barriers (West Coast IPR Groundwater Augmentation By Others West Coast (1951), 28.8
Los Angeles County Basin, Dominguez Gap, Alamitos Gap) (Injection Wells) (West Basin, WRD, Dominguez Gap (1971), (81% recycled
LASAN) Alamitos Gap (1966) water, 19%
imported)
Montebello Forebay Spreading Grounds IPR Groundwater Augmentation GMF+Cl: from WRPs 1962 44
(Spreading Basin) (Recharge)
Orange County Water CA Water Factory 21 (WF 21) IPR Groundwater Augmentation Lime + NHj3 Strip 1976-2006 15
District (Spreading and Injection) + Recarb + Filt + (Replaced by GWRS)
Train 1: GAC+Cl
Train 2: RO
Groundwater Replenishment System IPR Groundwater Augmentation MF+RO+UV/AOP 2008 100
(GWRS) (Spreading and Injection) +Decarb+Lime (70 Spreading/30
Injection)
Upper Occoquan Service VA Millard H. Robbins, Jr. Regional Water IPR Surface Water Augmentation MF+RO 1978 54
Authority Reclamation Facility (WRF) +UV/AOP
+CaCl-+NaOH
El Paso TX Fred Hervey WRF IPR Groundwater Augmentation Lime+CO2 1985 10
(Hueco Bolson) (Spreading Basins and Injection) +03+BAC
+Cl
West Basin Municipal CA Edward C. Little Water Recycling Facility ~ IPR Groundwater Augmentation Lime+CO2 1993, 1995 17.5
Water District (ECLWRF) (Injection) (West Coast Barrier) +MMF+GAC
(WBMWD) +CL+SBS
Gwinnett County GA F. Wayne Hill Water Resources Center IPR Surface Water Augmentation GMF or UF+ 1999 60
(Gwinnett County Department of Water 03+BAC+03
Resources)
Scottsdale Water AZ Scottsdale Water Campus, Arizona, USA IPR Groundwater Augmentation O3+MF 1999 20
(City of Scottsdale) +RO+UV
+Decarb+Lime
City of Los Angeles CA Terminal Island Water Treatment Facility IPR Groundwater Augmentation to MF+RO+UV/AOP(Cl2) 2000 Original 2.5
Department of Public (WTF) Dominguez Gap Barrier +CaCl-+NaOH 2007 Expansion 12
‘Works, Bureau of
Sanitation
Water Replenishment CA Leo Vander Lans WTF IPR Groundwater Augmentation to O3+MF 2005/2006 8
District of Southern Alamitos Barrier +RO+UV/AOP
California +CaCl+NaOH
CA Groundwater Reliability Improvement IPR Groundwater Augmentation to MF+RO 2018/2019 11.6
Project (GRIP) Montebello Forebay Spreading +UV/AOP(CL)
Basins and Injection Wells +Lime
Aurora Water CcO Prairie Waters IPR Groundwater Augmentation RBF+SAT+Lime 2010 50
(City of Aurora) +UVAOP+GMF+GAC
Colorado River X Big Spring DPR Source Water Augmentation MF+RO+ 2013 1.78
Municipal Water District UV/AOP
Wichita Falls X Wichita Falls (Inactive) DPR Source Water Augmentation MF+RO+UV 2014-2015 5
Florida Water Resources Journal » April 2021 35



Advanced
Water

Purification
Process Groundwater Recharge in FL

- o e owm oW oy

New Process for

I
I
I
MEMBRANE - CHEMICAL
CONTACTOR 1 ADDITION
I
REMOVES ' ADDS
Dissolved : Carbon Dioxide
Oxygen | Calcium
. . Alkalinity
I
M"ﬁg:)‘:l’i’z‘;‘t‘i’:: a 'f for ' Sodium Bisulfide
Naturally-Occurring ! (Reducing agent)
Arsenic in Aquifer : » Adjust pH
I * AdjustLSI
e e e = = = * Reduces ORP

Purified
Water To
Recharge

Wells

Figure 4. City of Clearwater Post-Treatment Steps

5 o
-
2
°
) :
)
v i
- o
g ©
LK §e
1
0 °
Oct-18 Nov-18

0e "% A & ™

Occ-18

UF Skid #1

Shutdowns ©UF | Feed

®UF1 Futrate

Jan-10 Pob-10  Mer-10 Ape-10 May-10

Jun-19

Juk19

Avg-19

Figure 5. City of Daytona Beach Turbidity Results Consistently

Les

s Than 0.1 Nephelometric Turbidity Units for Skid #1

Turbacity (NTU)

Nov-18

Oec-18

UF Skid #2

mCidrs Shutdowns ©UF2 Feed @ UF2 Flltrate

Jan-19 Fob-%0 Mas-T0

Jun-19

Jui-10

Aug-10

Figure 6. City of Daytona Beach Turbidity Results Consistently

Less Than 0.1 Nephelometric Turbidity Units for Skid #2

36 April 2021 « Florida Water Resources Journal

Continued from page 35
verified (e.g., 4-log credit for Giardia cysts
and Cryptosporidium oocysts in the California
regulatory framework).

Hollow-Fiber Ultrafiltration Membranes
Hollow-fiber membranes filter water from
the outside-in (O/I). They have a proven track
record in potable reuse systems over a variety of
reclaimed water qualities. The fibers are strong
due to a combination of PVDF polymer (an
asymmetric membrane with smaller pores in
the active filtration area), and a high-porosity
substructure. The PVDF membranes offer high
chemical resistance (e.g., resistance to chlorine)
and are tolerant to temperatures of 40°C. Both
the City of Clearwater and City of Daytona
Beach have tested hollow-fiber UF membranes.
¢ The City of Clearwater tested a single
vertical DuPont (formerly DOW) SFD-2880
UF membrane in the first barrier of the FAT
process.
¢ The City of Clearwater also tested a hollow-
fiber polypropylene membrane in a post-
treatment step (after the FAT process) for
DO removal (to help control the potential
for metals mobilization from the aquifer
formation). Figure 4 illustrates the post-
treatment process that was tested in the pilot
phase and designed at the full-scale level for
the advanced water purification facility.
¢ The City of Daytona Beach has tested a
vertical Toray HFU-2020 membrane (UF
Skid #1) and vertical DuPont (formerly
Dow) SFD-2880XP membrane (UF Skid #2)
to date.

Utilizing the UF process at City of
Clearwater resulted in significant reductions in
turbidity in the reclaimed water prior to delivery
to the subsequent RO unit process. Overall, UF
filtered-water turbidity was typically less than
0.2 nephelometric turbidity units (NTU), with
a 78 percent average removal.

The City of Daytona Beach has experienced
filtrate turbidities consistently less than 0.1
NTU; however, ongoing filter construction at
the time on the upstream water reclamation
facility impeded performance for a short period
of time (April - June 2019). This was observed
in both UF membranes, which operated in
parallel for approximately one year (Figures
5 and 6). The UF Skid #1 had not required a
clean-in-place (CIP) step as of August 2019 due
to consistent performance.

The City of Clearwater’s UF membrane
accumulated moderate fouling, as shown by an
increase in transmembrane pressure (TMP) in